LIST NO. 0459

® HITACHI

ELECTRIC TOOL PARTS LIST

1989-7-8
DH38YA(E3)

m HAMMER DRILL

DH38YA

Model

@@@@$
elelele)




PARTS DH 38YA
Tf;f CODE NO. DESCRIPTION e REMARKS
1] 883-242 | STOP WASHER 1
2| o81~837 | STOPPER SPRING 1
3| 883241 | KNOB(A) 1
4| 943-384 | NEEDLE ROLLER D4X20 1
5| pee—arz | STOP LEVER 1 T
8A| 081—042 | SEAL LOGK HEX. SOCKET KD, BOLT MBX25 4 | TILL 51984
8B | BO1—606 | SEAL LOCK HOLT M7X25 4 | SINCE 51904
7A| 985-371 | FRONT COVER 1| TLe.1984
78| 985397 | FRONT COVER 1 | SINCE 8.1984
8| 956—998 | O—RING (1AS—80)
9| pB1—~B57 | O—RING(C] 1
10| 985~370 | SECOND HAMMER 1
11| gai—B62 | DAMPER WASHER 1
12| 881—B&1 | DAMPER 1
13{ 981—860 | CYLINDER CAP 1
14| 981—858 | URETHANE RING 1
15| 600—7DD | BALL BEARING 8007DDUAVES 1
18| 881—g73 | CYLINDER WASHER 1
17 | 981—856 | VALVE BAND 1
18 $81—~057 | SPRING [A] 1
9] 981—-848 | THIRD PINION 1| TILL7.1988
10A | 992788 | THIRD PINION 1 | SINGE 81988
20| 681—850 | SLEEVE 1
218 | 961—852 | NuEDLE BEARING (A) (HK2012) 1
22| pai~851 | OIL SEAL(B) 1
23| 966-207 | SLIP PLATE (B) 2 | TILL 7.1988
234 | 992—792 | HOLDER 1 | SINCE 81988
24| 681841 | CLUTGH PLATE 2 | TILL7.1988
24A | BSD—160 | STEEL BALL D8.35 (10 PCS) 12 | SINGE 8.4988
26| gat—848 | SECOND GEAR 1 | TILL7.1988
26A | 992—785 | SEGOND GEAR 1 | sINGE B.1988
26| 944—5i4 | BELLEVILLE SPRING 1| TILL7.1088
%A | 902-808 | METAL 1 | SINCE 81988
27 | BBI—8B4 | SPECIAL NUT (8] 1] TILL7.1988
278 | sep—~793 | PLATE 1 | siNCE 81988
28| 961—883 | SPEGIAL NUT (&) 1| TILL 71988
28A| 992~794 | SPRING 1 | SINGE 81988
26| 944—518 BEARING WASHER (B) i TILL 71988
29A | 992-791 | WASHER 1 | SINGE 8.1888
30| 820-VVM | BALL BEARING B20VVMGZEPSEL 1
31| 944525 | BEARING WASHER (C) 1
32 | 957~561 | HITACHI LABEL 1
33| 980—736 | WIND GUIDE 2 | TILL7.1987
83A | 991~713 | WIND GUIDE (8] 2 | SINCE 81987
341 845322 | FLAT HD. SCREW M4X10 (10 PCS) 2 | TLL7.4987
55| B45—456 | SPRING WASHER M6 (10 FCS) 4 | L zis87
36| t4p—860 | HEX. SCCKET HD, BOLT MEX20 {10 PCS.) 2
37| 983—162 | SEAL LOGK HEX. SOCKET HD. BOLT M4X12 4
36| 949—453 | SPRING WASHER M4 (10 PGS) 2
40A| so—718 | CRANK COVER 1
41| 980—749 | SEAL PACKING 1
42| 9B0=T44 | O—RING {S=55) 1

07—8¢9




PARTS DH 3B8YA
'L%"_‘ GODE NO. BESCRIFTION e REMARKS
43| 939—542 | RETAINING RING FOR D12 SHAFT {10 PGS} 1
44| 981—B44 | CRANK SHAFT ' 1 | T 71988
44 | 091—854 | GRANK SHAFT 1 | SINCE 81988
45| 97—760 | FEATHER KEY 3K3X20 )
46| 981—B47 | BEARING COVER 4
47| 084—808 | SEAL LOCK HEX. SOCKET HD. BOLT M6X14 5 | TILL 2.1987,2PCS. FOR TAIL COVER
48| 840—454 | SPRING WASHER MS (30 PCS) s
40A | 620—30D | BALL BEARING 6203DDCMAV2S 1
50| 971—~745 | O SEAL{A) 1
618 | 991—768 | CRANK CASE ASSY 1 | INCLUD.21,22,33A
52, 080-708 | GOLLAR 1
63| 881—846 | FIRST GEAR 1
54 981—B48 | SECOND PINION 1
55| 939-209 | NEEDLE BEARING (MB61) 1
56| SB1—962 | GEAR GOVER 1 | TILL7.1988
56A | 991853 | GEAR COVER 1 | SINCE 8.1088
657 | 981—968 | CYLINDER 1
68| e81-885 | STRIKER 1
50| 980-710 | O—RING 2
80| $81-968 | CLUTCH 1
81| 981-885 | PISTON 1
62| 980-708 | PISTONPIN 1
63| 980707 | CONNECTING ROD ASSYY 1 | INCLUD.G4
64| 980~756 | NEEDLE BEARING (NSK AJS0 1203) 1
85| 949—652 | HEX SOCKET HD. BOLT MEX26 (10 POS. 8 | TLL11.1984
85| 846—852 | HEX SOCKET HD. BOLT MBX26 {10 PCS) 4 | BINCE 12.18B4{SINGE 12.1964 TILL 2.9957,20GS, FOR HANDLE)
85B | 991~712 | HEX. SOGKET HD. BOLT W/FLANGE) MBX25 | 4 | SINGE 121984
O7A| 082-424 | CYLINDER CASE 1| TILL6.1984
678| 991—764 | GYLINDER GASE 1 | SINCE 81984
86A | 093—080 | NEEDLE BEARING (M456520) 1
89| 981-055 | THRUST WASHER 1
70| 881—954 | THIRD GEAR 1
71| 981~870 | SIDE HANDLE 1
72| e72-612 | SPRING 1
73| 981-960 | HANDLE HOLDER 1
77| 971—785 | HANDLE BOLT 1
78| 971~788 | STOPPER ROD 1
79| 981—964 | LEVER SHAFT 1
80| 981967 | O-RING (A} 1
81 081—085 | SHAFT COVER 1
82| 959-156 | STEEL BALL D3.97 {10 PGS} 1
83| 981—966 | SPRING (B) 1
84A| 991—711 | DISTANGE PIECE (B) 1
85| 981-963 | LEVER 1
87| 620~2VV | BALL BEARING 6202VWCMPS2S 1
88| 980700 | DUST WASHER (B} 1
89| 980-740 | FAN 1
90| 981~871C | (ARMATURE ASS'Y 110v—116V) 1 | INCLUD.89 FOR USAGAN
90| 981—97T1E | ARMATURE ASS'Y 220V—230V 1 | INCLUD.89 FOR NZL
90| 981—971F | ARMATURE ASS'Y 240V 1 | INGLUD.89 FOR AUS
o1 | 240-818 | MEX SOGKET HD. BOLT M4X12 (10 PCS) 2
92| 980~251 | HEX HD.TAPPING SCREW D5X85 2
0789

* ! ALTERNATIVE PARTS



PARTS DH 38YA
| CODE NO. DESCRIPTION ¢seb REMARKS
93| 956784 | SPECIAL WASHER 2
*1 D4A | 9BB—-ZT7T INTERNAL WIRE 1 FOR NZL
»* 95 | 981—Q70C STATOR ASSY 110V—115V 1 INGLUD.98,87 FOR USA,CAN
w! 95| 081—070@ | STATOR ASS'Y 220vV—230V 1 | INGLUD.96,87 FOR NZL
® 95 | 981—870H STATOR ASS'Y 240V 1 INCLLUD. 98,87 FOR AUS
96 | 981—373 TUBE {D) 2
a7 | 930—703 BRUSH TERMINAL 2
98 | 980008 DUST WASHER (A} 1
99 | B0B—VVM BALL BEARING 80BVVMOC2EPS2L 4
100 958716 TAPPING SCREW D4X10 2
101 | 981~-958 CAP COVER 2
102 | 981781 BRUSH CAP Z
103 | 981—812Z CARBON BRUSH (AUTC STOP TYPE) {1 PAIR) 2
104 | 981—588 BRUSH HOLDER 4
1054 | B882—411 HEX. SOCKET HD, BOLT M/FLANGE] MEX50 4
* [108A | 991767 HOUSING ASS'Y {B) 1 INGLUD, 104,120,130,131
w[108a | 085-309 | HOUSING ASSY (B) 1 | INCLUD.104,120,130,131 FOR U-HOLE
107 VINYL TUBE [ID7XT0.5X120} 1
108 | 981867 HANDLE (8) 1
*| 109 | 950--140 CONNECTOR 50081 (10 PCS) 1 FOR NZL,CAN
* 1104 | 994—273 NOISE SUPPRESSOR 1 FOR NZL
*] 111 | 930153 SUPPORT (B) 1 FOR NZL
w| 112 | B50—141 CONNECTOR 50062 {10 PCS) 1 FOR NZL
»*[§13A | 9815332 SWITCH (2P FILLAR TYPE) W/C LOCK 1 FOR AUS
w|11aa | agze-am SWITCH (A} (1P SCREW TYPE) W/0 LOCK 1
| 114 | 981-974Z INTERNAL WIRE 1 FOR NZL
*| 115 | 981—B8D SUPPORT 1 TILL 7.1888
*{ 115 | 681-—-B8BZ SUPPORT (A} 1 FOR AUS
f115a | gwo-082 | suppoRT (®) 1 | SINCE 8.1968
116 681868 HANDLE {A} 1
*} 117 | 981373 TUBE (D) 2 FOR AUS
118 | 940778 CORD ARMCR D107 1
119 600-249Z | CORD 1 | {CORD ARMOR D10.7) FOR USA,GAN
118 | 6002272 GORD 1 {GORD ARMOR D10.7) FOR NZL
118 | G00—408Z | GORD 1 | {CORD ARMOR D10.7) FOR AUS
190 | 838—477 | HEX. SOCKET SET SCREW MSX8 2
121 | BB1—951 TAIL COVER 1
122 | 940--510 RIVET D2.5X4.8 (1G PCS.} 2
123 NAME PLATE 1
124 | 956636 TAPPING SCREW (W/WASHER)} D4X25 2
125 981—868 COLLAR 4
#| 126 | 938—07Z PILLAR TERMINAL 1 FOR USA
127 | 984—750 TAPPING SCREW (W/FLANGE) D4X16 2
1281 960—268 CORD CLIP 1
129A | 980—148 DISTANCE PIECE {A) 4 TiLL 1.1988
130 | 985--480 TAPPING SCREW {(W/WASHER) D5X20 2 SINCE 3.1987
131 | 892—802 TAPPING SCREW D6X25 2 SINCE 3.1987
132 | 992—805 RETAINING RING FOR D8 SHAFT 1 SINCE 8.1988
133 | 967261 RETAINING RING FOR D17 SHAFT 1 SINCE B.1988
134 | 985490 | SLIP CLUTCH ASSY 1 | INCLUD.T9A,20,23A~20A,30,31,44A 55,584, 132,133

* . ALTERNATIVE PARTS

07—88




